EPA60D/2-77-156

17-156
September 1977

5P
e
catara i
e e B,
ENC7 Ry
5
i

5 o
P TS
DAL
RN
R
L

£
e

i

7

gy B

)

AT

e

a2 ¢
&

Tt

i
]
S
2

. e i
5 e ¥R a, B3
RS < v, el e B
X el o S iy B i
ey g 5 et el
TR s ¢ Aot
ey ) s

o

o5
K i T2
Ty ool R
B S I e
£ ey o e e
o St R : B S o
By ) a3 oo oo
3 d ; e

ek

o g

PR
Sl
o
e
S
Haced U o,
S
5 T :
£ oy
gy e
SIOPICS 5

2%

ol

T
;

e

e
Frdinsaade
g

i
)

o
i

LA
> 9] pra it

5
i
i

G

& S
kel S S
LS R %
2 it

e,
Eavall

RN R el

& ol ol Lot
o i o R,
Lo, e

S bt 3 Grxd

ot

SRy
e
e

ERRN
W e

© e i, g
£H Tl iy
L e
e
Sred g

T s

¥ z - & SEh i on
ol AL R b
SRS ] e v ik S
geiedv, Loiit e Tl e e s
S e SR ;s
e Ak
Y T
kil

Sker SN

S
o
&

S
St
(LG
o

2
5
[...]
with a lime slurry, is required to raise the pH to 6.5-7.0 for
aluminum hydroxide precipitation when reclaimed alum is recycled.

10



WALSAS LNAWLVAYL NOEYYD AALYAILOY
QdYdaMOd LSHMHLYON-FTTILLYE ‘LAAHS MOTA SSASOMA T H¥N9Id

NMOOMO 18
HSY
LYINI
.|v_mw:uHMquuu|v# muMum:m |
41014 NOEYYI
4471 0343aM0d
B WNTY

ERETRED
2 Hd o1 7osy

€I NOILVdLlTIA

L

ONITL13S
3gnlt

NOILYT XIW 1VINOD| ¢

I
-199074 QIdvY mH:MHz  WEELTER

MYy

d3IWAT0d NOEdVvd

GILVAILOV
(INIT) a34¥3amMod
INFWLSACAY % WNY

Hd dNIANYNW

11



The process was first evaluated in a nine-month laboratory study.
Aqua Nuchar A (product of Westvaco) was selected for use after
screening 15 different commercial carbons.

Based upon the favorable results of the laboratory study, a
100,000 gpd mobile treatment plant was constructed (see Figure 2).
This pilot plant was operated in Albany, New York, from June to
October, 1971, and April to June, 1972. The pilot plant was com-
posed of two major systems: a liquid treatment system was con-
tained, almost entirely, in a forty-foot mobile trailer van. It
was designed for a nominal capacity of 100,000 gpd. Carbon, alum,
and polyelectrolyte were added in a pipe reactor, providing rapid
mixing of the chemicals, preceding flocculation and separation

in a tube settler. Clarified effluent was chlorinated and
released with the option of routing through a gravity filter
prior to chlorination. Sludge was dewatered in a centrifuge.

Carbon was regenerated in a fluidized inert sand bed unit (the
development of which is discussed later in this report) which was
36 inch ID, refractory lined, and self supported. As illustrated
in Figure 3, this unit consisted of three main sections: a fire-
box housing the burner, 30 inches ID by 20 inches high; a bed
section containing inert sand, 27 inches ID bottom, 36 inches ID
top by 60 inches high; and a freeboard 36 inches ID by 72 inches
high. A schematic diagram of the carbon regeneration system is
shown in Figure 4. The pilot furnace used in the Battelle study
was built by Nichols Research and Engineering Corporation.

The pilot study confirmed that proper control of pH within the
system was critical. A pH of 4 or less in the first few minutes
of carbon contact was found necessary to prevent excessive carry-
over of carbon particles from the downstream clarifier. The pH
was adjusted to near neutral with lime prior to flocculation.

The tube clarifier was found to perform well (effluent turbidity
<2 JTU) at overflow rates as high as 2880 gpd/ft2. Filter runs
averaged 10 hours at a loading rate of 4.4 gpm/ft2. No polymer
filter aid was normally used.

Three different high molecular weight anionic polyelectrolytes
were used in the pilot study: Atlasep 2A2 (product of ICI
America, Inc.), Decolyte 930 (product of Diamond Shamrock Chemi-
cal Company), and Purifloc A-23 (product of Dow Chemical Company) .
All of these polymers were observed to produce large, rapidly
settling floc particles. Each of these polyelectrolytes performed
satisfactorily at a dosage of 2 mg/l.

The carbon sludge was found to readily dewater in a six inch
solid bowl centrifuge. The dewatered sludge ranged from 20-35
percent solids at 70 percent recovery with no conditioning
polymer. Use of polymers increased the solids recovery to 95
percent.

12



WHLSAS LNIWLYIYL NOEIVO JHLVAILOV dIdIAMOd
LSAMHLION-TTIALIVE ‘INVId LOTId FTIOW J0 LIATHSMOTA DILVWHHDS °C HYNDIL

I9V¥0LS I9y¥01S 39407TS
¥ILYM wuvuﬂ|||4lnlhmuw
13431714 1

30vNiyn4d 01l

ANVL 3I9VH01LS
N

390n7S
—&X, 5 a3u3Lynia

I9N4TYINID

FOVYNYN4 WOY4

[, A¥¥NIS NOg¥YD
Y Y = * = A -WNIv 03141010V
( _
| 7
ESRTOLER
NELER
IN3INT443 |
—
Y HSYMYOVE & WO 4
=TS 40L0Y3Y¥ 3dId T3 i ;thw_ '}
— ANV L7 _
RmmwwwAHmnuAnuuuul. 19uNS MOT143340
| |
¥31714 401¥1N0220714
| !
. ! _
¥31L13S _ "
|~ 3801 _
=— ! ! <
50 8 % N
Hy IWIT
ILIY0THIOdAH ILAT0¥10313AT04

0

13



WATER OR
RECYCLE GAS e

OBSERVATION PORT
AND SAND FEED BIN

N

N:..._

GAS OUTLET

"D ]

DOORS

D

SAND LEVEL
FLUIDIZED
V4

_ WATER =
SPRAY k

}

20n

11'6"

SAND LEVEL
STATIC

/s

SLURRY
INJECTION
PORT

/

6II

SAND CLEANOUT\asj?

RECYCLE GAS INLET [i

£d
e

CLLLE:
NN

(A

BURNER

—?

3!0"

FIGURE 3.

FLUIDIZED BED REGENERATION UNIT

FOR POWDERED ACTIVATED CARBON

14



LSEMHLION~ITTILIVE ‘LITHSMOTI DILVWIHOS WHLSAS NOILVIIANADTY

INVId LOTId NOHNVD QILVAILOV da¥Iamod

32VYNYNA
NOI1lvd3INI93Y

\

A

I

. .a3s
U LYINT
..032101014

SY9
370403y
€.2
0Ly
Posh —» ;
NOGYYD dNINyW = NOBYYD
WY dN3INYW = ﬁ P.Iml.
N
v
¥31Ivyl
0l 40LY¥Vd3s
0314 INOTIAD
¥388N%3S
TYNLINIA
SO N2VLS
0388042 «

NANAANNNN

\\
N

\;::\
N
NS

L

‘v @¥NOId

NOTLSREaWoo

INYd40dd

394017S
Q3d3L1vmM3q

15



The pilot system was operated on both storm flows from a combined
sewer and on dry weather, municipal wastewater flows. Excellent
degrees of wastewater purification were achieved in both cases.
During the dry weather conditions, average plant effluent BOD,
COD, and suspended solids concentrations for the 1971 studies
were 17.8, 35, and 7.7 mg/l, respectively. This represents
removals of 82.3 percent BOD, 87.3 percent COD, and 94 percent
suspended solids.

Plant operational data for the 1972 studies were comparable to
those observed in the 1971 portion of the program. During the
1972 operations, the average effluent turbidity, suspended solids,
COD, and BOD concentrations were 0.67 JTU, 3.1 mg/l, 39 mg/l, and
17 mg/1l, respectively. This represents average removals of 98.1
percent suspended solids, 82.6 percent COD and 81.3 percent BOD.

The results described above were achieved at total plant deten-
tion times which averaged slightly less than 90 minutes. Recovery
of 91 percent of the powdered carbon was achieved. The operation
of the carbon regeneration facility is described in a subsequent
section.

Eimco Study?~®

Eimco Corporation constructed a 100 gpm pilot plant in Salt Lake
City, Utah, for evaluation of powdered activated carbon treatment
of raw sewage. The pilot plant is shown schematically in Figure
5. It was operated for 16 months to evaluate lime, alum, and
ferric iron coagulation and single and two-stage counter-current
carbon treatment. Aqua Nuchar A was the carbon selected for use
in this work. A second follow-on study of 15 months duration was
subsequently conducted.

Screened and comminuted raw wastewater was obtained from the main
Salt Lake City pump station discharge line. The desired flow

was pumped to the chemical treatment unit, a 12 ft diameter
solids-contact clarifier provided with a surface skimmer. Chem-
icals were added to achieve coagulation-precipitation and aid
flocculation and clarification. The settled solids were removed
and collected for gravity thickening and vacuum dewatering tests.

The chemically treated effluent then flowed by gravity to the
carbon contactors which could be operated either single-stage
(parallel) or two-stage counter-current (series). The carbon con-
tactors were 10 ft diameter solids-contact units. Powdered acti-
vated carbon was fed and maintained as a concentrated slurry.
Spent carbon was periodically withdrawn to control slurry concen-
tration. The spent carbon removed was gravity thickened in a

5 ft diameter unit and then dewatered on a 3 ft by 3 ft vacuum
filter.

le6



LNVId LOTId ODWIH ¥0d

NOBYYD G3LIVAILIY GIYIGMOd = JV¥dx

ANYL NQILI3110D
HSYMXOvg ¥31714

_Ea_

«J¥d
Q31YY¥3IN393Y

dNIAVW »2¥d

Y

Sv9 340

YININDITHL

WYIOVIA MOTAd SSHOOdd

NOTL1VHINIDIY «JVd

dWNd ONAOW

Y3IONVHIXT LV¥3H

S¥4349nddS
TdNLN3IA

rd

&

s siganny
e

]

*g HINODTA

ANYL ONIQTIOH

431714 WANJYA

L
401ivInd2301

dNINYW YIWATOJ

YININDIHL
39v¥40LS 39ARTAS TYI[WIHT

o]
4
Y
-~
W3LSAS d3iyM
G3Z14NSS3Y¥d INVY4
\ 4
ERELEL R
Vi
ININT443
1NY1d 3 17 = PO

,J‘}T‘
Ok

Qm 9
SRS

YOLIVINDD

NOu¥Yy)d

u
g

431713 W9

VIGIW dYINNVYD

T
3

NOgYY2

YULIVLINGD

INTYILVYM3IA
WNJJVA QNY
ONININITHL
ALIAVHY OL

QILANIWAQD ONY
03N33UIS-ISUVOD
--39YM3IS MVY

1

STVIIW3HD

17



The effluent from carbon treatment was filtered through a 3.5 ft
diameter granular media filter. The filter bed consisted of 1.5
ft of 1 to 1.5 mm coal over 1.0 ft of 0.6 to 0.8 mm sand. The
backwash water, containing spent carbon, was collected and
recycled back to the carbon contactors. The final effluent was
collected in a clear well and used for backwashing the filter and
as plant water.

It was found that single stage carbon contact in a slurry con-
tactor actually provided the equivalent of 2-4 contacts due to

the biological action occurring in the slurry contactor. Hydrogen
sulfide problems developed but could be controlled by maintaining
the solids detention time in the clarifier to three days or less.
However, the process developers concluded that two-stage counter-
current carbon contacting required less carbon than single-stage
carbon contacting to produce a given effluent quality in terms

of soluble COD and thus recommended the latter approach. Although
this appeared to be the case, the pilot plant results were not
precise enough to define the difference between the two types of
contacting modes with a significant level of statistical con-
fidence.

A clear choice of chemical for the chemical pretreatment step did
not emerge from the study. Lime was identified as the chemical
of choice for wastewaters low in alkalinity and high in phosphorus.
For a high alkalinity-low phosphorus wastewater either alum or
ferric chloride were deemed acceptable. It was noted that lime
had no consistent effect on soluble COD removal while both alum
and ferric chloride reduced the soluble COD by 40 to 50 percent.
Although the lime sludge produced in the primary was found to
thicken and dewater more easily than the other chemical-primary
sludges, five to six times as much sludge was produced by lime
treatment than by alum or ferric chloride treatment. For the
Salt Lake City case, alum appeared to be the chemical of choice.
Effluent phosphorous concentrations of as low as 0.4 mg/l were
achieved at an Al*3 dosage of 13 mg/1l.

A carbon dosage of 75-300 mg/l was employed throughout this work
and was found to produce an effluent soluble COD of 15-30 mg/l.
During the period June to September 1973, the pilot plant oper-
ating on a weak influent at a carbon dosage of approximately

100 mg/l was able to produce an effluent which averaged 3 mg/1l
soluble COD.

Anaerobic biological action in the carbon contactors was believed
to contribute significantly to the removal of soluble COD in the
treatment system.

Thickening and dewatering of spent carbon were effectively
accomplished. The spent carbon concentration of 25 to 50 g/l1 in
the carbon contactor blowdown was increased to 70 to 100 g/1 in

a gravity thickener with a solids loading averaging 10/1lb/ftZ/day.

18



The thickened material then was readily dewatered to 78 per-

cent moisture in a vacuum filter at rates of 6 to 9 lb/ft2/hr.
About 0.2 percent cationic polyelectrolyte by weight was required
for conditioning to obtain about 90 percent solids recovery across
the vacuum filter and produce a readily dischargeable filter cake.

The Eimco pilot plant carbon furnace was of the same basic design
as used in the Battelle pilot plant, but was constructed by BSP
Division of Envirotech.

Infilco Studies’ 8,44

The Infilco Company conducted evaluations of the powdered carbon
treatment of secondary effluents and raw sewage. The first in-
vestigation, high rate solids-contact treatment units embodying
internal slurry recirculation were operated singly and in series
as powdered activated carbon sorption systems. Secondary (acti-
vated sludge) sewage treatment plant effluent was treated in a
30,000 gpd pilot plant using a slurry of activated carbon and a
cationic polyelectrolyte flocculation agent.

A two-stage counter-current system was used. Application of the
process involved series operation of two solid-contact clarifiers
of a type used widely for water treatment. Carbon was fed to

the second unit and a first-stage slurry was developed from car-
bon advanced from the second contact-clarifier. Spent carbon was
withdrawn from the system by blowdown from the first unit. To
protect the receiving stream from carbon lost during process
disruption, post filtration was provided.

Preliminary laboratory study of three powdered activated carbons
resulted in selection of Atlas Chemical Industries' Darco S-51
for the pilot plant program and it was found that polyelectrolyte
flocculation was required to produce floc which settled well. A
study of 26 compounds disclosed that Dow Chemical Company's Puri-
floc C-32 was the most effective and it was used throughout the
pilot plant work. A polyelectrolyte dosage of 6-7 mg/l was
required for effective flocculation at carbon feed rates up to
140 mg/1 while a dosage of 10 mg/l of C-32 was required at carbon
feed rates of 266 mg/l.

Slurry settling rates far exceeded requirements at the pilot
plant which was operated at hydraulic loads from 0.4 to 1.6
gpm/ft2 of clarification area. In spite of this, it was nec-
essary to reduce the pilot plant throughput when influent sus-
pended solids were high because of an inability to remove solids
as rapidly as they were accumulated within the system during
these periods.

The volume of system blowdown ranged from 0.05-0.1 percent of
the throughput. 1Its solids content of 13-22 percent by weight
should enable economical recovery of carbon for reuse by
reactivation without further concentration.

19



Pilot plant influent filtered COD averaged 27.2 mg/l and ranged
from 23-34 mg/l during the study. Two-stage counter-current
treatment with 67, 146, and 266 mg/l of carbon achieved respec-
tive reductions of 60, 72, and 84 percent, and residual COD con-
centrations were 10.8, 7.4, and 4.4 mg/l.

A COD reduction of 65 percent and an effluent COD of 9.7 mg/1l
was obtained in a one unit contactor system with a carbon dosage
of 140 mg/1l.

Carbon loadings for the two-stage systems ranged from 9-24 mg of
BOD per 100 mg of carbon and a loading of 13.1 percent by weight
was obtained during single unit treatment.

In later work with screened and degritted raw sewage, Infilco
again utilized a two stage counter-current system composed of
solids contact clarifier units. This was essentially the same
30,000 gpd system utilized in the prior work with secondary
effluents.

Laboratory studies preceeded the pilot plant investigation in
order to facilitate selection of a powdered activated carbon and
a coagulant for use in the pilot studies. As a result of the
laboratory studies, Aqua Nuchar A was selected for use in the
major portion of the study, primarily on the basis of the price
differential between Aqua Nuchar A and Darco S-51.

None of the polymers studied in the laboratory were found to be
consistent in reducing supernatant turbidity to 10 JTU except at
very high dosages. Four polyelectrolytes were judged to be
superior to the others tested: Purifloc C-31, Purifloc C-32,
Primafloc C-7, and CAT-FLOC. Based upon price and handling con-
siderations, C-31 was selected as the primary flocculating agent.
Later pilot plant operations incorporated alum as an auxiliary
flocculant in some instances.

During the pilot plant operations, each of the contactors was
operated at throughput rates of 0.5-1.5 gpm/ft2 which corresponded
to carbon contact times of 35-12 minutes. Carbon (Agqua Nuchar A)
dosage was varied from 100-250 mg/l, polymer dosage was varied
from 2 mg/1-20 mg/l, and alum dosage was varied from 0-50 mg/1,
with high alum dosage corresponding to low polymer dosage.

Mean values of the influent COD to the pilot plant for the various
operating periods ranged from 82.4 percent at a carbon dosage of
100 mg/l to a high of 92.2 percent at a carbon dosage of 200 mg/l.
It was noted that the final effluent had a perceptible and dis-
tinctive sour odor (not hydrogen sulfide) which was quite dis-
agreeable. 1In one comparative run using Darco S-51 carbon, no
substantial difference in effluent quality was evident.

20



No attempt to regenerate spent carbon was made in the course of
this investigation.

Jet Propulsion Laboratory (JPL) Study?,190

The JPL process is a two-stage counter-current adsorption system
using powdered activated carbon. A block flow diagram is shown
in Figure 6. Fresh activated carbon is mixed with wastewater in
the second mixing basin, settled and the entire mixture of
settled sewage solids and activated carbon is transferred to the
primary mixing basin. Settled solids and carbon are removed from
the primary settling basin, dewatered and transferred to a
pyrolysis reactor. The reactor produces activated carbon and a
burnable gas. The activated carbon is then recycled to the
secondary mixing basin.

Activated carbon is intended to serve two functions: 1) adsorp-
tion of organics and other pollutants, and 2) settling aid in
both the primary and secondary sedimentation basins. It is also
believed that the carbon acts as a filtration aid and prevents
compression of sewage solids during dewatering.

A trailer mounted pilot plant was constructed by JPL in Pasadena
and operated at Orange County Sanitation District Plant No. 1 in
Fountain Valley, California beginning February 1974. Typical
operating conditions for the pilot study are shown in Table 1.

Results reported in the paper by Humphrey et al.,? are summarized
in Table 2. These results were achieved with carbon from the
pyrolysis reactor at dosages from 300 to 600 mg/1l.

The staff of the Orange County Sanitation District analyzed seven
runs in July-August 1974. The results of the test data are sum-
marized in Table 3. The secondary effluent shown in the table is
unfiltered and it is believed by the Sanitation District staff
that secondary effluent standards (BOD = 30 mg/l, suspended
solids = 30 mg/l) could be achieved by chemical treatment with
ferric chloride and polymers or filtration; or by removal of fine
carbon in the feed.

A sample of activated carbon was dry screened into the following
size fractions:

Above 100 mesh
100 - 200 mesh
200 - 300 mesh
Below 325 mesh

Samples of degritted raw wastewater were treated with 600 mg/1l

of carbon from these four size fractions and analyzed for COD at
various times from 0 to 30 minutes after addition of the carbon.
The results of this test showed that, in the size ranges studied,

21



adsdO ¥04d SSHOOYd SLOV-T1dr

(uogaep
+ Abasug
obang dnaxeRr)
ysv Te0D 93tTubrg
+ |
|
l
| (UOT3RATIOY _
pue STSATOIAJ) —Y
TOUTOTRD AIR3OY] m@wwmm
.m

Islkiq
UseTd

mmcﬂm+
uoqIeD |
lmﬁﬁaom_
wmmzwm_

SpPTTOS 9Hbemag + -uoqaed

"9 HYNDIA
(butxszemaq)
‘ﬂmm SS9I1d IA93TTJ4
$0%-G¢
(SPTTIOS 20G™)

(eTponW PSXTH)

I9]3T7Tgd A3TA®RI
334 3TTAd AT 9

334

PR

A9TITIRTD
Azepucoss

S

(AXINTS %0T)
uogie) po3eAIloy

UoT3e3usuIpasg
] AxewtIg
33d .
(SPTTOS 35v) (po@3atabaq)
obpnis sbemog obemog

+ uoqgxe)

22



TABLE 1

JPL PILOT PLANT OPERATED AT ORANGE
COUNTY SANITATION DISTRICT

Capacity:

Primary mixing:

Primary settling:

Secondary mixing:

Secondary settling:

Solids handling system:

Dewatering:

Pyrolysis reactor:

PLANT NO. 1

7 gpm

0.25 hp mixer @ 1725 rpm

detention time = 28 minutes
2

overflow rate = 335 gpd/ft
detention time = 86 minutes

0.33 hp mixer @ 1725 rpm
detention time = 28 minutes

equipped with 1 Microfloc
settling tube module, 8 ftzlong
overflow rate = 385 gpd/ft
detention time = 86 minutes

No equipment for continuous
sludge removal; therefore,
system shut down for batch
removal of sludge from
primary and secondary
settling basins

(1) Rotary vacuum filter, or
(2) Netzsh plate filter:
11 plates, 14 x 14 in. 5
total filter area = 32.7 ft
8 in. ID stainless steel tube
equipped with an external gas
fired jacket
bed temperature = 1800°F

23



€6 L0 0 TO'T outz

88 ¢00°0 9T0°0 ISATTS
€9 £€T°0 ce 0 TS3OTN
€L S0°0 I¢°0 peaT
L6 LTO" O L0 xaddo)d
(V87 9¢°0 ¥6°0 Wwn TWwoIyD
¥8 9¢0°0 0g"0 unTupen
L6 9 I Z8T puewsg uabAx(Q
TeoTWaYD0Tyg
S6 4 L A% 25edInH
00T 0 10T 86C SpITOoS
popuadsng 2TTIBIOA
66 T LTT vov SPTTIOS
popuadsng Te30]

Teaouwsy 3uo2I3d (pex23TTd) 3uenTiid juenTiidg jusanIIuI Io32weard

Axepuooss Axepuooss

1/bu ‘uoTt3eajusouo)

g SLINSIY LNVTId LOTI4 TdL

¢ dTdVYd

24



(4"

TS

LS

3

[4At

‘uTseq burT13llres AIepuooss WOIJ UOJIED puUR SPTITOS 9bemas poTllsasS - TS O9S«

S1¥ z67
® aeyonn

L6 LT 86 YT 7SS 98 ZeT  L9L 3 ooxeq ooxed 0T 9z °bny
15743 695
IeyonyN

9 9ZZ 88 ¥8T  ¥6f  S€ z6 165 ooxeq TS 0SS L 6T -bnv
v6€ 029

IeyonnN
L6 9zz 0% 0TT 96€ 6€T €0€  ¥LS 3 odIeQ ooxeq L 9 “buy
ATepuooas UT POTIRISUT IDT3IISS =adqng

9€9 265

187 Z9T 08T 8¢Z ¥Z¥ 60T 60T 8TC I0308Y TS 0°S L €z Ane
S09 T0L

18 00z 00T 90Z 9LV 9L ZeT 819 IeyonN TS 0°S L 91 Arnr
S%9 SET

602 L9Z T¥T 92T 90% ¥ZT  O%T  GSL¥ I030€99 TS 099 S 6 AInr
SS¥ z1¢

I0T €02 86 99T ZO¥ 60T L9T 666 IeyonN xIS O°F S g Arnpr

T/bw  T1/Bw  T/bw T/bw T/Pw  T/Pw  T/Puw T/bw 1/bu 1/bw wdb  pLe6T
I3 gul 334 3FF  Ful  FIE  3FIL  JFuI osoqd @soq MOTd a3eq
TXd aod o095 T4 SS o9g TId aoo uoqaepn uoqied I93eM
aod ss SS aod  dod ATepuooag AARWTAJ -°3SeM

(¥3e3s 4OTIISTQ uorT3zelxTURS AQ UOT3RISAQ)
SIINSEY INYId LOTId 1Tdr

€ d719dVYL

25



COD removal was not related to particle size. It was concluded
that carbon sizes which are difficult to settle are not neces-
sary for adsorption in the treatment process.

Metals removals recorded in the pilot work by JPL were clouded

by the fact that the sedimentation tanks had been previously used
for a plating solution. The following test data are results
which were achieved by the Sanitation District when leaching

from the settling tanks had been eliminated:

Influent Range Effluent Range
ng/1 mg/1

Cadmium 0.12 - 0.25 0.02 - 0.04
Chromium 0.36 - 1.48 0.10 - 0.22
Copper 0.78 - 1.80 0.05 - 0.3
Lead 0.20 - 0.46 0.02 - 0.16
Nickel 0.11 - 0.52 0.08 - 0.11
Silver 0.02 - 0.04 0.002 - 0.0038
Zinc 0.33 - 1.36 0.12 - 0.36

A material balance on solids in the liquid treatment system was
difficult to perform because of the method of withdrawing sludges
and good results were not obtained. Material balances on the
pyrolysis reactor were not attempted because of its small size
and intermittent mode of operation.

A summary of carbon loading rates and COD removal in the second-
ary sedimentation basin is shown in Table 4. These data indicate
very low COD removal efficiency for carbon produced in the
reactor. Subsequent tests have shown that carbon can be pro-
duced which is equal to commercial carbon.

About 1.25 pounds of carbon can be produced per pound of carbon
added to the secondary mixing basin. However, at this yield
(1.25:1) a poor carbon is produced. It is necessary to reduce
this ratio to 1:1 or less to produce a suitably active carbon.

A 1.0 MGD treatment plant utilizing the JPL process has been
designed by Carollo Engineers for the Sanitation District. Con-
struction of this plant is taking place with funds from an
Environmental Protection Agency Step I Grant.

COMBINED BIOLOGICAL-CARBON (CBC) SYSTEMS

Another method of gaining benefits from the use of powdered acti-
vated carbon is the addition of carbon directly to the mixed
ligquor in an activated sludge plant aeration basin. Three com-
panies, DuPont, ICI United States, and Zimpro, have performed

26



"utseq HuT[3319S AIPpPUODSS WOIJ UOQIRD pue SPTITOS sbemas paT3llas - IS

TIT 0

L9T" 0

9T? "0

9L0°0

RAVN

LZT"O0

AIepuoODasg
utT uoqae) g

psacway dod 49T

ooar(g

ooIeqg

TeyonpN
R ooIxed

3oNnpoad
I030eayg

IeyonN
3onpoad

I030©3Yy

Ieyony

uoqae)

Axepuodas
adAl

TVAOWHY 0O ANV DNIQVYOT NOYJdvD

P dTdVY.L

O9SGx
JeyonN uwoxl
1S ©es
%9°0 LG T y ooIe(g cz °bny
jueTd I030vay
R} IeUONN WOoIJ
€96°0 A7 IS 2°s 61 °bny
080°T LG T odxed 9 *bny
IeyosnN woxd
R A 0%°T IS oes €z AIne
IeyonN woxl
PET" T Ly T IS ©o®os 9T ATnr
IeyonN woxF
82" 0 €€°0 TS o8 6 A1npr
JeyonN woxJ
€T15°0 Lz T xS ©°s g Arnr
TaZd o3uT TIIg o3uT uogae) PL6T
aod a1 SPTITOS T Axewtag SEh-Tq|
uoqied qri uoqaed qfT odAL

27



major studies in the area. 1In addition, some laboratory bench
scale work on powdered carbon-contact stabilization systems have
been carried out by Battelle-Northwest and by the University of
Washington. The benefits which are attributed to this approach
are:

° Improved BOD and COD removal by sorption and improved
settling even at lower than optimum temperatures, lower
MLVSS (mixed liquor volatile suspended solids) and/or
at higher than design flow rates.

L Sorption of color and toxic agents that cannot be
removed by merely expanding a plant.

L Reduction of aerator and effluent foam by sorption of
detergents.

) More uniform plant operation and plant effluent quality
during periods of widely varying organic and hydraulic
loads.

o Improved solids settling (lower sludge-volume index,

increased sludge solids, and lower effluent solids).

° Increased aerobic digester capacity through foam
reduction.

The mechanisms which account for these benefits are postulated
to be as follows:

. Sorption on the extensive surface area of the carbon.

o Biological sorption and degradation. The carbon settles
in the sludge with pollutants sorbed, and the pollutants
thus remain in the system rather than escaping in the
effluent. The longer the sludge ages, the greater the
chance for bio-oxidation of slowly oxidized organics.

[ Continuous regeneration of the carbon by biological
action. While the carbon and bio-organisms are sorbing
organic pollutants, the bio-organisms continuously
degrade the pollutants, thereby freeing carbon surface
areas again for sorption of more pollutants.

° Improved solids settling. Improved settling in the
secondary clarifier leads to lower suspended solids and
BOD in the effluent. The settling rate of some powdered
carbons plus biosolids is greater than that for biosolids
alone.

28



DuPont PACT Process!!~1l*%

DuPont conducted several bench scale studies in the middle 60's
to study the biological treatability of the waste stream at their
Chambers Works in Deepwater, New Jersey. The treatability was
questionable, the sludge settled poorly, and toxic substances
inhibited the treatment process. In 1967, DuPont began adding
powdered activated carbon to their bench scale activated sludge
units. The BOD removal dramatically improved, the Sludge Volume
Index (SVI) dropped substantially, and the toxicity of the treated
effluent was lower. These bench scale tests were expanded to
include municipal and other industrial wastewaters to determine
the effect of such things as metals, sludge age, and temperature
on the system.

Pilot plant studies were run between October 1971 and December
1972 comparing the PACT Process with 1) completely mixed acti-
vated sludge; 2) adsorption in granular carbon columns; 3) ,gran-
ular columns followed by activated sludge; and 4) activated
sludge followed by granular carbon columns. The flow rate of
the system was 50 gpm. A schematic of the pilot plant is shown
in Figure 7.

The wastewater used in the study was from the DuPont Chambers
Works Plant. The plant manufactures fluorinated hydrocarbons,
petroleum additives, dyes, and various aromatic intermediates.
Its waste is extremely complex and variable and the organic con-
stituents range from highly biodegradable methanol to stable com-
pounds and polymer by-products. Most of the 4,150 processes are
batch operations. Pretreatment consisted of equalization,
neutralization by lime addition, and clarification.

Twenty-four hour composite samples were withdrawn daily from
critical locations within the system and analyzed for BOD, COD,
TOC, SS, VSS, and nutrients. In addition, samples were obtained
and used in tests for sludge settleability, sludge dewatering and
handling, and carbon regeneration.

The PACT system, the carbon + bio system, and the bio + carbon
system were run concurrently between October 1971 and December
1972. Table 5 compares the average performance of three systems,
including data from the biological stage of the bio + carbon
system and the carbon stage of the carbon + bio. The biological
stage of the systems were operated so that nutrients were not
limiting.

The main variables affecting effluent quality of the PAC system
were found to be powdered carbon dosage, aeration basin tempera-
ture, and sludge age (or F/M). Traditional kinetic theory was
postulated to explain the siudge growth and substrate removal
kinetics.

29



OILVWHHOS INVId LOTId L HINOIA

g
M

sSuUuUnToN
uoqiIe)d

uoT3RIDY

UOT3RJUDWIPOS

ITY

% — FUSNTIII
Axzewutag

- UOTIRISY |g-

UOTIBJUSUTIPSS
ITVY
uoqiae) poIspMod

GOH#MMQ&% .—
Ity

UOT3}B3USWIPDS

30



*T/bw gze 03 09 woxI poburI ODSCP UVOGIBRDxy
*juswiesiy Aaewtad I93IVs

- 016 0T 09T L6 06€¢ 0L6 SITUN VHAY ‘IOTOD
Sp £p S5 sz vz o€ £6 1/Bu Dy sTquTOS
002 9TT 06T LS 67 VL pZE 1/6u ‘QoD STArios

~ 90¢ 161 0CT G9 68 68¢€ T/bWw ‘qod Te10L
o€ T 88 8 8 0T 6T 1/6u ‘Sqog stanios
- LT 66 €T 0T ST LT 1/6u ‘gog Te3oL
®Ti0o31i0  otd  uwoqien oTd UOqIe)  ysIOVd 5 FUI Tooueaed
paunssy + + JueTd
uogaeD O._”m J30TTd

HONVWIOJdHd LINVTId LOTId HOVIEAY

g dT9VYL

31



ICI United States Studies!®-1!?9

ICI United States has conducted a series of studies in which
powdered activated carbon has been added to the mixed liquor of
activated sludge systems treating a variety of industrial wastes.
These studies are summarized below.

Polyols and Derivatives Waste Treatment Facility

The waste from this facility is equalized prior to the activated
sludge process. The design flow is 150,000 gpd but the plant
operates at about two-thirds capacity. The waste is character-
ized by a high average BOD and COD of 1700 mg/l and 3200 mg/1l,
respectively. Mixed liquor volatile suspended solids (MLVSS)
average 2500 mg/l. Powdered carbon (Hydrodarco C) was added at

a rate sufficient to maintain a level of 1000 mg/l in the system.
Figures 8 and 9 present the frequency distribution of percent BOD
and COD removals for the month before carbon was added and for
the two-month test period. Average BOD and COD removals improved
20 percent and 25 percent, respectively, with powdered carbon
present. In addition, the test period occured during the cold
weather months of December and January.

Combined Waste Treatment Facility

In this case a municipal plant received 70 percent of its flow
from a textile dyeing and finishing mill. Subsequent to primary
clarification and roughing filter treatment, the flow passes to
a contact stabilization process designed for 1 MGD flow. During
the previous two years, the daily average flows have ranged
between 0.75 and 1.8 MGD, at times peaking over 2 MGD. Influent
BOD changes between 90 and 350 mg/l, averaging 150 mg/1l.
Powdered activated carbon was added to the contact zone at a
rate of 20-25 mg/l based on influent flow. An equilibrium
aerator level of 900 mg/l was achieved. Figure 10 shows that
the BOD removal increased from 70 to 90 percent and the varia-
bility in effluent quality was decreased. As soon as carbon
addition was discountinued, BOD removal dropped dramatically.

Solids Settling - Extended Aeration

Following neutralization, an acid dye and fine chemical waste is
lime neutralized and treated in a conventional extended aeration
process. Flow 1s about one-half of the 0.22 MGD design.

Influent BOD averages 600 mg/l and COD 1200 mg/l. Prior to car-
bon addition, the average effluent suspended solids was 78 mg/l.
After carbon addition, effluent suspended solids was reduced to
25 mg/l. F/M ratios varied from as low as 0.09 to as high as
1.43 through the test period -- conditions that would be expected
to cause effluent solids problems.

32



a0l e Hydrodarca C
- e Contuiol

k)
S 70}
o]
£
© -
o
Q
o 50}
o
ES3 -

30 ‘—-

r | 1. | | IO NS I | { | EES NS NS
1 5 10 30 50 70 90 95 99

% of Vilues Less Than

FIGURE 8. EFFECT OF POWDERED CARBON ON BOD REMOVALS

90l o .. w = HyGrodarco C
Control
2 90l ontro
3
£ |
o«
o 50
g SoF
u 'l
®
30+
! o1 S SRS NN SSUU W S N 1 ! 1
1 5 10 30 50 70 90 95 29

% of Values Less Than

FIGURE 9. EFFECT OF POWDERED CARBON ON COD REMOVALS

33



Norfolk, Nebraska, Water Pollution Control Plant

This test involved a completely mixed activated sludge plant
designed to treat 3.7 MGD with a BOD load of 13,700 1b/day.

During the carbon test, flow averaged 2.1 MGD (57 percent of
design) and the BOD averaged 7759 lb/day (also 57 percent of
design). Industrial waste constitutes greater than 50 percent

of the load. These industrial wastes are from two packing houses,
two milk processors, one food processing plant and the surrepti-
tious dumping of heavy metals by an electronics firm. A sche-
matic of the plant is shown in Figure 11.

Powdered activated carbon addition began on April 5, 1973, and
continued until May 4. The recommended carbon evaluation programn
was to add carbon at successively higher influent dosages of

9, 18, and 30 mg/l, each for a period of 10 days. The equilibrium
aerator levels for these influent dosages were calculated to be
95, 245, and 470 mg/l, respectively. All other operating param-
eters were maintained at pre-carbon conditions.

All analyses were run by plant personnel for process control.
Data averages for the pretest and test period are shown in Tables
6 and 7. All pre-carbon data were taken during the month imme-
diately preceeding the test period.

The average effluent suspended solids dropped from 58 to 19 mg/1,
and the Sludge Volume Index (SVI) dropped from 145 to 97. The
range of F/M increased and the average F/M increased from 0.21

to 0.31. 1Influent BOD loading increased 12 percent. However,
effluent BOD's were maintained at slightly below the pre-test
level. The amount of thickened sludge increased 62 percent from
a weekly average of 5.29 tons/day to 8.55 tons/day.

Zimpro Studies??-22

Zimpro, Inc., currently markets a proprietary wet air oxidation
system which has been applied to the regeneration of powdered
activated carbon used in wastewater treatment. 1In early work,
Zimpro studied a two-stage counter-current sorption system.
Primary effluent from the Rothschild, Wisconsin, sewage treatment
plant was influent to the system. The spent carbon accumulated
every 24 hours was removed, regenerated by partial wet air
oxidation, and reused in the treatment process.

The liquid treating phase reduced the COD from an average of
233 mg/l to 34 mg/l with an average carbon loading of 0.394 g
COD/g carbon. The carbon was used through 23 cycles.

Following their initial work, Zimpro abandoned the IPC system
and adopted a CBC approach. The system shown in Figure 12 was
employed to treat the entire 0.8 mgd flow at the Rothschild,
Wisconsin, sewage treatment plant. This demonstration involved

34



Percent BOD Removed

| I NN DU NN NS (NN NS S N B | ) SN U SRS ENU YO VU SN NN JNN SUN S S |
J FMAMY JAS ONDJ FMAMI JASONDU

1971 1972

FIGURE 10. EFFECT OF POWDERED CARBON ON BOD REMOVAL

POWDERED
ACTIVATED
CARBON
RAW PRIMARY L —+| SECONDARY s
— a7 BIOLOGICAL NDAf
INFLUENT | cLARIFIER REACTOR CLARIFIER

SLUDGE RETURN
—

WASTE
SLUDGE

FIGURE 11. ACTIVATED SLUDGE PROCESS

35



TABLE 6

SUMMARY OF RESULTS

36

Control Carbon % Change

Flow, MGD

{(cu m/day) 2.08 2.03 - 2.4
(7873) (7684)
Influent BOD, ppm 165 190 +15
Organic Load/lb/day 2862 3217 +12
(kg/day) (6296) (7077)

MLSS, ppm 2689 2211 ~18
biosolids, ppm 2689 2000 -25
carbon, ppm 0 200 -

SVI 145 97 -33

Effluent solids, ppm 58 19 -67

Effluent BOD, ppm 4.6 4.0 -13

TABLE 7
SLUDGE HANDLING SUMMARY
Control Carbon % Change
Sludge Waste Rate, gpd 24,386 23,750 -3

(cu m/day) (92) (90)

Wet tons filtered/day 5.29 8.55 +62

(kg/day) (23,276) (37.620)

Pounds filtered/day (d.b.) 11,178 17,038 52

(kg/day) (24,592) (37,484)

Filter yield 1lb/ft2/hr 4,2 7.0 +67

(kg/m</hr) (99.5) (165.8)

Pounds polymer/ton (d.b.) 5.02 3.82 -24

(g/kg) (0.52) (0.39)

Cake Solids, % 18 16



treating sewage using the existing activated sludge system with

a few modifications. Liquid alum was added in the 5,000 gallon
aerated grit chamber ahead of the sewage lift pumps and powdered
activated carbon was added to the 156,000 gallon aeration contact
tank in the secondary system. Spent carbon was continuously
regenerated using the Zimpro wet air oxidation system. The two
clarifiers were each 35 ft in diameter bg 10 ft deep. A side
stream from the clarifier went to a 2 ft2 dual media gravity
filter.

Spent carbon was withdrawn from the recycle sludge line, thickened,
and was then recovered in the WAO unit.

The results of 51 days of steady state operation are summarized
in Table 8.

Zzimpro observed that it was possible to maintain a mixed liquor
suspended solids concentration much higher than that of conven-
tional activated sludge systems. In addition, the solids loadings
on the clarifier was substantially higher than for a conventional
activated sludge system. Both of these observations are attrib-
uted to the presence of a high concentration of powdered acti-
vated carbon.

Typical operating parameters include a MLSS concentration of
13,000 mg/1l, MLVSS of 4000 mg/l, ML carbon concentration of 8000
mg/l, sludge residence time of 10-15 days, and a carbon dose of
120 mg/1.

A h?gh degree of nitrification was observed as well as partial
denitrification in the sedimentation basins.

The Zimprq system has been selected for installation on a full-
sca}e basis at the Liverpool regional treatment plant in Ohio's
Medina County near Cleveland.

Contact Stabilization-Carbon Systems?3,2%

In a study carried out at Battelle-Northwest, Olesen?3 '
form qf contact stabilization integrated witﬁ powdgied izggéid :
a@dltlon and chemical coagulation with alum. His system con-
sisted of a 1 gpm bench scale unit which was operated to study
system.rgsponse to diurnal variations in the influent wastewater
composition. The results of this study are summarized below.

Carbon Influent TOC Effluent TOC
Dosage mg/1l mg/1l
mg/1 Average Range Average Range
600 57 26-164 1.5 -
400 50 34-105 4.5 2.5—50
200 50 34-92 3 1 -6.5
100 53 30-80 9.5 3 =20
0 50 15-88 9.5 2 =28

37



Alum Make up Carbon Polyelectrolyte
[;r Soda Ash {’

tnfluent Aerated -] 1w Efftuent
erate i Chlorination
Settling Contact Settling O
!
rl
Oewaterin I S Spent Dual -
wetering : t Carbon media
ﬁ ° ‘ Filter
) r l 1 .
Regeneration a .
Thickener
by WAO = Truck - 5

FIGURE 12. FULL-SCALE POWDERED CARBON TREATMENT
AT ROTHSCHILD, WISCONSIN S.T.P.

TABLE 8

FULL-SCALE POWDERED CARBON TREATMENT
AT ROTHSCHILD, WISCONSIN S.T.P.

Average Values - mg/1

Raw Primary Clarifier Filter
Sewage Effluent Effluent Effluent
BOD 159 98 5.8 .7
COD 319 208 55.8 17.5
ss 277 130 31.2 3.6
TKN 24.9 22.1 3.5 .9
NH3—N 17.6 17.9 1.7 .7
P 8.8 7.4 2.2 .7
NOB—N - - - 12.6

38



It was reported that the process was capable of producing an
effluent with a COD of approximately 10 mg/l and a turbidity of
less than 2 JTU with a very short system detention time.

More recent studies on powdered carbon addition contact stabili-
zation systems have been carried out at the University of Wash-
ington on the laboratory scale.?" It was concluded that the com-
bined carbon contact stabilization system is capable of producing
secondary effluent quality in a short detention time configuration.
Hydrodarco H was the powdered activated carbon utilized in this
study. It was estimated that at a Hydrodarco H dose of 150 mg/l
and a contact time of 30 minutes the following effluent quality
could be achieved:

Soluble COD 30 mg/1
Soluble BODjg 10 mg/1
Suspended Solids 30 mg/1
Total COD 80 mg/1
Total BOD 26 mg/1

Larger scale studies of this process are planned in conjunction
with a pilot study being carried on at Seattle METRO's West Point
Plant.

39



SECTION 5

POWDERED CARBON REGENERATION

Several types of regeneration systems have been proposed for the
regeneration of powdered activated carbon. Two methods, those
employing the atomized suspension technique and the transport
reactor, have been utilized on a full scale basis but not for
regeneration of carbon used in wastewater treatment. These
various regeneration schemes are discussed below.

ATOMIZED SUSPENDED TECHNIQUE (AST)?2°-27

The AST system has been commercialized by CPC International. A
4000 pound per day unit has been in operation at a CPC Inter-
national corn syrup refining plant in Corpus Christi, Texas for
several years. That firm now plans to install two 10,000 pound
per day units in its plant in Argo, Illinois and is now licensing
the technology for manufacture.

Very little publicly available information exists on the appli-
cation of the AST system to regeneration of powdered activated
carbon. A forerunner of the CPC system is described in a recent
article by Prohacs and Barclay?® and the CPC system itself in
two U. S. patents.?%,27 gome of the information in this study
was provided by CPC International representatives.

The AST system is shown schematically in Figure 13. Spent carbon
is pumped in slurry form to a spray nozzle positioned at one end
of a radiantly heated reaction vessel 1 to 3 feet in diameter and
10 to 50 feet high. The aqueous carbon suspension is atomized
with steam provided from a steam supply line in the spray nozzle.
The carbon is quickly heated to 1200°F in an oxygen free atmos-
phere of superheated steam. As the carbon particles drop in the
chamber they are further heated, to as high as 1900°F, which
destroys the organic contaminants on the carbon and causes them
to volatilize. A convection tube is provided within the upper
one tenth to one third of the reactor vessel to provide a more
efficient heat exchange between the reactor vessel walls and

the carbon slurry. The convection tube is open at both ends and
is a shell of similar cross sectional geometry as the reactor
vessel but provides a space between the reactor vessel wall and
itself.

40



" H
I (4 Reactor
:5 ; Vessel
i g
Spent i : ~+— Scrubber
Carbon — i -
Slurry I8 :
f: :
Refract i ;
erractory—=y -
Shell Jﬁ'ﬁ /ﬁj
> 44§ rgHeat Exchanger
A L Regenerated
Carbon
Water

FIGURE 13. AST REGENERATION SYSTEM

41



As the stream of carbon particles suspended in superheated steam
exit the convection tube, a major portion of the stream is recycled
upward between the convection tube wall and the reactor vessel
wall. Thus, by passing in close proximity to the reactor vessel
wall, the temperature of this recycle stream approaches the

reactor vessel wall temperature. Upon reaching the upper portion
of the reactor, this stream is mixed with the incoming carbon
suspension providing additional heating efficiency.

The residence time in the reactor is less than 30 seconds. It is
suggested that pyrolysis gases from the process can be recovered
and reused as fuel gas. Carbon losses of less than ten percent
are reported.

BIOLOGICAL REGENERATIONZ28-31

Fram Corporation of Providence, Rhode Island, has reported the
development of a biological regeneration process for activated
carbon. Although most of the effort in this area has been with
granular activated carbon, some work with powdered activated car-
bon was performed. Subsequent to the original work, a completely
separate company, Facet Enterprises of Warwick, Rhode Island, was
established to market the patented biological carbon regeneration
process. Representatives of Facet Enterprises indicated that work
has been accomplished with powdered activated carbon but were
unwilling to release any data for this study. Thus, this alter-
native could not be examined in any detail.

FLUID BED FURNACE!,%,6,32,33

The Fluidized Bed Furnace (FBF) is the regeneration system used
by both Battelle-Northwest and Eimco in the powdered carbon
systems previously described (see Figure 3). Early developmental
work on this concept was carried out at the Columbus, Ohio labor-
atory of Battelle Memorial Institute.

The results obtained during the Battelle development study showed
that efficient regeneration and recovery of spent powdered carbon
could be achieved in a fluidized-bed system. Under proper oper-
ating conditions, the spent carbon could be regenerated to an
active form as effective as virgin activated carbon in its
ability to sorb organic components from a typical secondary
sewage effluent. Recovery of the regenerated carbon was about

85 percent per regeneration cycle.
[...]
stage system as developed by Eimco.

] Powdered carbon treatment of raw wastewater in a
single-stage system as developed by Battelle-Northwest.

° Powdered carbon addition to the aeration basin of the
activated sludge process in a bio-physical process.

The assumed raw wastewater composition is shown in Table 14.

Table 15 presents estimated effluent quality parameters for pri-
mary treatment and for the other processes evaluated. This table
should be used with caution since the values given are only esti-
mates. A higher degree of uncertainty exists in the case of the
powdered carbon systems since the estimates were derived on the
basis of extrapolations of data generated in developmental studies.

Process flowsheets and design parameters are given in the next
section with the corresponding economic data.

65



TABLE 14

ASSUMED COMPOSITION OF RAW WASTEWATER
(VALUES IN mg/l UNLESS INDICATED)

Raw
Sewage

Solids, Total 700
Dissolved Solids, Total 500
Fixed 300
Volatile 200
Suspended Solids, Total 200
Fixed 50
Volatile 150
Settleable Solids ml/1 10
BOD5—20°C 200
TOC 200
COD 500
Total N 40
Organic N 15
Free Ammonia 25
Nitrites 0
Nitrates 0
Total P 10
Organic P 3
Inorganic P 7

66



8T - - - - €2 - - Aﬁ\mav
N-"ON
€ €T €T €2 €T T £2 Gz Aﬁxmev
N-"HN
8¢ SZ Y GZ Gz sz 14 Z€ (1/bu)
N Te30lL
L9 L*9 €°0 1°0 T°0 L°9 L9 8°6 (1/6w)
d Te3l0L
0z 0T 0T L S0 ST Gz oL Aa\mavq/
SPTTOS w
popuadsng
0z 0c¢ oz (014 ST ST sz o%T T/bwy qodg
ssanoxd §8S900Jd SS300ad WSl SAg UOT3RI3TTd pue UOTIBOTIITIFIN abpn1s JUdUILDIT,
1e0TIsAyd-oTg olI933ed oswTd uoqae) uotjleinbeo)d obpns PR3eATIOVW Kaewtad
aJeTnueas pue a5pnTs pPo31BAT3OVY

pa3eATIOY

SOILSTYHLOVYYHD ALITVYNAD ININTALH SSIO0Ed AAILVWILSH

ST dT9YL



SECTION 8

PROCESS ECONOMICS

BASIS FOR COST ESTIMATES

The Appendix contains the cost curves used as the basis for cost
estimates in this report. Some of these curves were developed
for EPA by CWC under Task Order 3 of EPA Contract 68-03-2186.

Many other curves were developed specifically for this evaluation.
The cost curves are based on fourth quarter 1975 cost levels.

The capital cost curves for each unit process do include an
allowance (25 percent) for contractors overhead and profit and a
15 percent contingency allowance. In addition, each includes an
allowance for a proportional share of overall plant electrical
system costs. Experience indicates that a 15 percent allowance
for electrical system costs is reasonable. Blanket application
of this allowance to each unit process may result in some
inequities in electrical system cost allocation among the unit
processes but when the treatment system cost components are

added together, any such inequities will be balanced. Also, each
unit process includes a 15 percent allowance for miscellaneous
items to account for items associated with a unit process that
would be defined in a unit takeoff from construction drawings for
the entire plant but which cannot otherwise be accurately defined.
Construction labor was estimated from the Richardson Estimating
and Engineering Standards. In some cases, the labor required to
install manufactured equipment was estimated by the manufacturer.
Where such estimates were not available, the cost of labor for
equipment installation was estimated as 35 percent of the equip-
ment costs. The capital cost curves presented do not include an
allowance for costs of engineering, legal, fiscal, administrative,
financing during construction, or yardwork related to inter-
connecting the various unit processes. These factors are added
to the subtotals determined from the curves.

The following sections present the detailed cost estimates for
each of the processes evaluated. The report then concludes with
a section which analyzes the relative economics of the various
processes. Because the powdered carbon processes have not been
widely applied and experience is largely on the pilot scale, the
potential effects of changes in the assumed critical design or
operating parameters and costs are also discussed.

68



Some assumptions are common to all of the processes. It was
assumed for the comparative, base cases that all sludges would
be incinerated for all alternative processes. The potential
impact of other methods of waste sludge disposal on the relative
economics is discussed in the last section of the report. Gen-
eral administrative O&M costs (management, clerical, laboratory
analysis, yardwork, etc.) were not included in any of the alter-
natives. The differences in these costs between alternatives
would be small (or non-existant in many cases) and would have no
significant effect on the relative economics of the processes.
Land costs are not included in the base cases but the last section
discusses the impact that relative space requirements of the
various alternatives could have on the relative economics based
on varying land values.

ACTIVATED SLUDGE, CONVENTIONAL

Design Basis

The activated sludge system schematic is shown in Figure 19. The
major unit processes are primary sedimentation, activated sludge
aeration and secondary sedimentation, chlorination, gravity
thickening of primary sludge, dissolved air flotation thickening
of waste activated sludge, vacuum filtration of the two thickened
sludges, and incineration of the dewatered sludges. Effluent
filtration and ultimate sludge ash disposal were not included in
this analysis. Provisions for standby units were not included.

The design conditions for raw wastewater characteristics and the
primary sedimentation tank design with expected primary effluent
quality are shown in Table 16.

Using these primary effluent data and McKinney's model,3? the
activated sludge system design criteria were developed. The
aeration system design was limited to a maximum oxygen uptake
rate of 70 mg/l/hr. A mean cell residence time of five days was
used. The return activated sludge pumps were sized for a one
percent sludge concentration and completing a system solids
balance. The secondary sedimentation basins were sized based on
hydraulic overflow rate of 600 gal/ftZ/day at averacge flow.

The resultant design parameters are shown in Table 17. The
chlorine contact basins are sized for a 30 minute detention time
at peak dry weather flow (PDWF, 1.5 times design flow). A

dosage rate of 10 mg/l was applied to the PDWF for sizing feed
equipment.

The gravity thickener sizing is based on a solids loading of

20 1b/ft2/day. Solids concentrations of five percent (influent)
and ten percent (underflow) were assumed.

69



AN3IM443
a3lvayl

OILVWIHOS SSHDO¥Yd HDHANTS AILVAILOY 6T HYNOIJI

WSOdSIQ Ol HSV

1
|
HOLVHINIONI
}
390aN1S 0343L1VM3Q|
1
¥314
WNNDVA
}
YINIHOMHL 390N7S G3INIMOIHL] YININIHL
NOLLVI04 HIV G3AT0SSIa e o ALIAVED
390N71S QILVAILOV 31SYM
U 390N7S QILVAILOY NuN13Y N
ettt A j L 3oams
| AYVHIND
|
!
, HIIVMILSYM
NOLLYNINOTH NOILLVIN3WIG3S R NOILVLN3WII3S A

AHVGONOD3S AHVWIND

70



TABLE 16

DESIGN CONDITIONS FOR ACTIVATED SLUDGE
PRIMARY SEDIMENTATION UNIT

Raw Wastewater:

Suspended Solids 200 mg/1
Volatile Content 75 percent
BOD5 200 mg/1
Temperature 20°C
Peaking Factor (Dry Weather) 1.5

Primary Sedimentation Design Parameters:

Surface Loading @ Average Flow 800 gpd/ft2
Suspended Solids Removal 65 percent
Sludge Concentration 5 percent

BOD. Removal 30 percent
Eff?uent BODg 140 mg/1

71



TABLE 17

ACTIVATED SLUDGE SYSTEM DESIGN PARAMETERS

Design Parameters
Activated Sludge
Aeration Basins
F/M, 1b BODS/lb MLVSS
MLVSS, mg/l
Hydraulic detention time, hr
Mean Cell Residence Time (MCRT) days

Sedimentation Basins 2
Surface loading, gpd/ft”~ @ ADWF
Solids loading, 1lb/ft"/day @ PDWF
Return activated sludge, percent of
influent flow
Return activated sludge concentration,
percent

Chlorination
Detention time @ PDWF, minutes
Dosage, mg/1
Gravity Thickener (Primary Sludge)
Solids load, lb/ft"/day
Solids concentration in, percent
Solids concentration out, percent
Dissolved Air Flotation Thickener
(Waste Activated Sludge)2
Solids loading, 1lb/ft"/day
Solids concentration in, percent
Solids concentration out, percent
Vacuum Filtration >
Solids loading lb/ft”/hr hr
Polymer dosage lb/ton
Solids concentration out, percent
Run time, hr/day
Multiple Hearth Incineration
Loading, 1lb/ft"/hr
Downtime, percent

72

0.355
3,150

600
<35

46



The dissolved air flotation thickener sizing is also based on a
20 1b/ft2/day solids loading. This solids loading was chosen

so as to avoid the need for chemical thickening aids. Solids
concentration of one percent (influent) and three percent (float)
are assumed.

The vacuum filter sizing is based on a 3 1b/ft4/day solids
loading and a 20 hr/day runtime. The polymer feed systems for
the vacuum filters were sized based on 18 1lb of polymer/ton of
dry solids.

Using a dewatered sludge concentration of 16 percent, the multiple
hearth incinerators were sized for a 6 1lb/ft?/hr loading (wet)
solids basis) and a 70 percent operation runtime.

Unit process component sizes are summarized in Table 18. The
only exceptions to the above criteria are the solids thickening
and dewaterirg equipment for the 1 MGD design. The thickeners
sized for the 1 MGD plant were smaller than available equipment
so both primary and waste activated sludges are combined and
thickened by gravity.

The capital and operation costs for the unit processes shown are
developed through a review of the costs of actual plant construc-
tion and operation, equipment cost data from manufacturers, and
published cost data. These generalized cost curves should not

be used for estimating a given plant cost but are readily usable
for comparing alternative processes as in this report. Individ-
ual plant costs must be developed based on the specific waste-
water treatment plant design, local labor and material costs,

and local climatic and site conditions.

Some of the limitations, in addition to the general local con-
ditions discussed above, include no standby provisions, no
specific modular sizing other than minimum available sizes, and
no adjustments for local regulatory agency design restrictions.

Capital Costs

Sedimentation. The source of the construction cost
curve for sedimentation was the report to EPA, "Costs

of Chemical Clarification of Wastewater," January 1976.%0
These cost data were developed from quantity takeoffs
and equipment manufacturer's estimates. The cost curve
in the Appendix shows construction cost as a function

of clarifier surface area.

73



A1buipaoooe pajisnipe ST walsAs poa3 IswiAT10d
2WT3 uoTIRrISdO

I0qe1 Pue 31SOD UOT3IONIISUOD SUTWIVIdY 03 past sT Aijtoeded yeag
9oueULjUTRPW pup FuswaITnbax xomod 9Y3 SUTWIDISP O3 pPOSN ST MOTI 3beIdAY - xmwm\@m@um><ﬁa

“7z3F €TT 30 esae doevIANS B SeY YdTym 9 X 9 B ST pasn JTun 3S3TTeWS
aTdwexs gOW T UT I2usOTYl A3Taeab AQ poauadoTyl Sabpn{s poiraTIloe a3sem pue Axewrad y3od (z)

‘Ie9h/IY 7ZS'z IO NP8M/IY G'8p 9 [TTM
(e)

‘juswexTnbaa
31500 syetTaajeu

)

ov0‘9 0z0’¢ 01Z’1 509 12T 733 ‘uoT3eIsUTOUTL
4% ze Z8°8 1w v (£)55°¢ IU/q1 ‘pasz aswhiod
0€9'T ST8 9z¢ €91 (g)ETT Z33 ‘eoxe 193TTJI wnnoep
061°C S60°'1 8EP 61 - »3F ‘eaIe 20eIINS ‘IDBUINOTUI
UoOT31RIOT] ITY PIBATOSSTJ
otz sse’1 449 1Le (z)86 733 ‘edIe SdRIANS
ISUSNDOTYI A3TARID
OVT‘T/09L  0LG/08¢ 822/2S1 FIT/9L Aﬁvm.mmxm.mﬂ yeod/sbeiaane
aeal/suoy ‘Juswudinbe posjg
000‘602 006 ‘%01 008 1% 006°0t 08T'¥Y £33 ‘Muez 30e3UO0d
¢33 ‘sumToA ‘UOTIBUTIOTYD
0sL SLE 0ST SL ST wdb ‘sdumg sbpnig
osz‘z SZT’T oSy §z2T SP wdb ‘sdund sym
S'pE/0°€T 8°LT/S'TT  06°9/09°% SV €/0€°C (1)69°/9%" oW ‘sdumd swd
0ge’‘es GLO TV 0L9'91 see’s L99°1 733 ‘e91e 3dRIINS
Syue] UOT3IRIUSWTIPIS %HMUCOU@M
000°’C 000°‘T oob 002 0} 7 dy ‘saojeasy
000‘GTT‘T  00G‘LSS 000‘€22 00G 11T 00g‘€e €33 ‘Sumioa ‘sSiue] UOTIRIDY
006’29 06z ‘1¢ 00s‘Z1 06Z‘9 0821 233 ‘eB3ae BOPIINS
S} UupJ, UOTIRIUSWIPSS %HME._..HQ
0% cz 01 c T juauodwo) IO

doW ‘A3toede)d

ssadoxg 3ITUun

000718 QALVYAILOVY “‘SHZIS SSAD0dYd ILIND

8T HTIIVL

74



Aeration Basins. Historical aeration basin cost data
has been updated with results of other detailed cost
studies by CWC and recent costs obtained by Black &
Veatch and CH2M-Hill. All data have been adjusted to
the last quarter of 1975, Bureau of Labor Standards
(BLS) wholesale price index for concrete products.
Construction cost as a function of aeration basin
volume is shown in the Appendix.

Mechanical Aeration Equipment. Cost data for instal-
led mechanical equipment have been derived from experi-
enced cost data and equipment costs supplied by manufac-
turers.

Return Activated Sludge Pumping Station. The cost
relationships for recycle pumping developed by Black

& Veatch"! were adjusted and used as a basis for esti-
mating the cost of the return activated sludge pumping
stations in this study. The costs shown by Black &
Veatch have approximately doubled due to inflation,
stricter OSHA requirements, and regulatory agency
reliability standards.

The pumping stations are assumed to employ vertical
diffusion vane pumping units with attendent valves,
piping, and control facilities. The pump is suspended
in the wet well and motors and motor control centers
are housed in a superstructure.

Waste Sludge Pumping Stations. Waste sludge pumping
equlpment costs are based on the use of intermittent
sludge pumping with positive displacement pumps. The
cost data presented in the Black & Veatch cost curves
were updated for this study.

Included in the pump station cost is an underground
structure which houses the pumps and piping and is
constructed adjacent to and in conjunction with the
sedimentation basin. Also included is a superstructure
which houses electrical control equipment. This curve
is applicable to both primary and waste activated sludge
pumping.

Chlorination. The chlorine contact basin cost curve is
based on the same construction used for the aeration
basin cost curve. The chlorine feed equipment cost
curve is based on chlorine gas feed and is taken from
the draft report by CWC for the EPA "Estimating Initial
Investment Costs and Operating and Maintenance Regquire-
ments of Stormwater Treatment Processes."

75



Gravity Thickening. These costs were developed using
the same approach used in the earlier CWC work."“?

Dissolved Air Flotation Thickening. The flotation
thickener cost curve was taken from the CWC report.“4Y
Steel fabricated units are available with surface areas
up to 450 square feet. The concrete basin costs include
the tank, flotation cell equipment, air compressor, and
controls.

Vacuum Filtration Costs. Vacuum filtration costs were
obtained from equipment manufacturers and include the
basic filter, associated vacuum and filtrate pumps,
internal piping, and other appurtenant equipment and
controls. The costs for polymer feed and storage equip-
ment associated with the vacuum filter were taken from
the CWC report."?

Operation and Maintenance Costs

The operation and maintenance costs consist of labor, power and
maintenance materials. The individual cost curves were developed
through a variety of resources including recent CWC work for the
EPA and the Black & Veatch study.“! 1In some instances, oper-
ating plants were consulted for information on labor requirements.

Sedimentation Basins. O0&M requirements are based on
the Black & Veatch report."“!

Mechanical Aeration. Operation and maintenance require-
ments of the aeration system are expressed in terms of
the installed aerator horsepower. Labor requirements
are based on the Black & Veatch report.*! The power
requirements were calculated on the basis of an assumed
oxygen transfer of 2 1lb 02/hp-hr or 3.0 1b 02/kWh.
Maintenance material costs are based on the Black &
Veatch report."!

Return Activated Sludge Pumping Station. The return
activated sludge pumping station labor requirements
are based on the Black & Veatch report.“! The power
requirements were developed using a head of ten feet
and the pumping efficiencies shown in the Appendix.
The maintenance material cost curve is an update of
the Black & Veatch curve."!

Waste Sludge Pumping Station. Labor requirements for